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EHAKEE (Test Recipe)
SBR—1502 100(ZE&%), HAFA—/R>T S v % (Carbon Black) 50,
FI2Fo%IOwRA M) (Process 0il) 9, RT7') Bk (Stearic Acid) 3,
HWENE 38 (Zn0) 5 FRE (Sulfur) 2, InER{REH (Accelerator) Al

ol
cu
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HARAES (Test Recipe)
SBR—1052 100 (EE#B)
HAFA—R>ITSvs (Carbon Black) 50
F+IFo%TOwXAF 4L (Process 0il) 10
ATT) U (Stearic Acid) 2
HEnEE (Zn0) 3
2 1 PPD (Antioxidants) 1
B = (Sulfur) 2.0
NOFRAR EEFI (Accelerator) Al 52
HERFER (Test Results)
No.

EE 1-1 1-2 1-3
Hot>5—P Z (ZnMDC) 0.2 - -
Hot5—EZ (ZnEDC) - 0.2 -
Ho+>—BZ (ZnBDC) - - 0.2
Hot+5—CM (CBS) 0.8 0.8 0.8

L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C

Vm 37.1 36. 1 36.6
ts (min) 20.5 18.3 22.4
t 35 (min) 23.0 22.0 28.7
t 430 (min) 2.5 3.7 6.3
Fa15RAMA—2—E& (Curelastometer Test) : 8 ==+3° , 2mm, 150°C
t 10 (min) 3.5 4.3 5.0
t 90 (min) 9.1 10.5 11.9
t 90— t 10 (min) 5.6 6.2 6.9
MILYE (N-m) 3.8 3.5 3.4
S|3REXER (Tensile Test) : 150°C 7 L R Nk
IOEREER (min)
T8 (MPa) 10 25. 1 23.5 24.2
15 23. 1 21.4 22.7
0| om0 | 23 | 22 |
EB (%) 10 500 540 590
15 420 420 440
| a0 a0 | 2 |
M 200 (MPa) 10 6.8 5.7 5.4
15 8.7 1.1 7.6
a0 88 | 81 | 88
M 300 (MPa) 10 13.2 11.5 10. 1
15 15.2 14. 4 14.3
a0 | owee | 5.7 | 63
Hs (JIS, A) 10 58 57 56
15 59 59 59
20 60 59 59
[EfEKAVT AMEHER (Compression Set Test) :
150°C x 20min. 7 L X k&, 100°C x 24hrs. EAA0EE
cs (%) | 44 | 45 | 49
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4-2. EPDMBEES

(1) EXKBE (Test Recipe)
ENBZREP DM (39%(fi 12) 100 (E=#P)
HAFA—R>ITSvs (Carbon Black) 50
FTIOTFUoRTOERLTAIL (Process 0il) 5
ATT) U (Stearic Acid) 1
HEnEE (Zn0) 5
m =® (Sulfur) 1.5
IOFRAREF (Accelerator) Rl &8

(2) HAER#EE (Test Results)

(4) BEMmnER
No.

EE 2-1 2-2 2-3 2-4 2-5 2-6 2-1
Hrot5—P Z (ZnMDC) 2.0 - - - - - -
Yot S5—E Z (ZnEDC) - 2.0 - - - - -
H>+>—BZ (ZnBDC) - - 2.0 - - - -
H2+5—P X (ZnEPDC) - - - 2.0 - - -
Yot 5—TE (TekEDC) - - - - 2.0 - -
Y2+ 5—TT—FE (FeMDC) - - - - - 2.0 -
H+2+5—TT—CU (CuMDC) - - - - - - 2.0

Li—=—X2—FiKE& (Mooney Scorch Test) : M L1, 125°C

Vm 37.5 39.0 31.5 38.0 39.5 37.5 31.5
ts (min) 11.7 9.4 9.2 8.3 5.7 14.2 24.8
t 35 (min) 18.6 12.1 12. 4 11.5 8.6 26.0 42.7
t 430 (min) 6.9 2.1 3.2 3.2 2.9 11.8 17.9
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 160°C
t 10 (min) 0.9 0.8 1.2 0.9 0.8 0.9 1.5
t 90 (min) 9.1 5.9 10. 1 8.9 6.4 5.8 9.9
t 90— t 10 (min) 8.2 5.1 8.9 8.0 5.6 4.9 8.4
MILYE (N-m) 2.8 2.5 2.4 2.5 2.6 2.5 2.8




(B) GrAmER

No.

EE 2-8 2-9 2-10 2-11
H>+>—HM (CMBT) 0.5 0.5 0.5 0.5
Ho+>—DM (MBTS) 0.5 0.5 0.5 0.5
Hot5—MZ (ZnMBT) 0.5 0.5 0.5 0.5
Ho+5—EUR (DEU) 0.3 0.3 0.3 0.3
Ho+>—TRA (DPTT) 0.4 0.4 0.4 0.4
Hot5—P Z (ZnMDC) 0.4 - - -
Y+ S5—E Z (ZnEDC) - 0.4 - -
Y+ >—BZ (ZnBDC) - - 0.4 -
Ho+5—P X (ZnEPDC) - - - 0.4

Li—=—X2—FiKE& (Mooney Scorch Test) : M L1, 125°C

Vn 43.5 40.5 41.0 40.0

t5 (min) 4.8 4.8 5.0 5.6

t 35 (min) 6.9 1.2 1.5 8.3

t 430 (min) 2.1 2.4 2.5 2.1
Fa15RAMA—42—5E& (Curelastometer Test) : 8 ==+3° , 2mm, 160°C

t 10 (min) 0.6 0.8 0.8 0.8

t 90 (min) 1.1 9.0 10.0 9.8

t 90— t 10 (min) 7.1 8.2 9.2 9.0

MILYE (N-m) 4.6 4.4 4.5 4.4
JIL—LMERER* (Blooming Test) : 160°C X 10min. 7 L X fn#k
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